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SUBFRAME

49667

Pos Part Number Description Additional Text Quantity

1 2100300211033 Brace, subframe 1.00
2 0025080406 HH COLLAR SCREW M8X40 TX40 4.00
3 2100300200133 Subframe left 1.00
4 2100300200233 Subframe right 1.00
5 2100304810030A Passenger footrest re/le 1.00
7 2100304910030A Passenger footrest re/ri 1.00
8 0015080256S HH COLLAR SCREW M8X25 WS=10 2.00
9 60003050000 FOOTREST CPL. L/S REAR 03 1.00
10 60003051000 Footrest cmpl. r/s rear 03 1.00
11 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00
13 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00
14 60003044000 BOLT FOR FOOTREST REAR 03 2.00
15 0799060003 retaining washer DIN 6799 - 6 2.00
16 21003089000 Plug 4.00
17 0025060126 HH collar screw M6x12 TX30 2.00
18 0035100209 AH collar screw M10x20 ISA45 4.00
19 0035080306S AH collar screw M8x30 ISA45 4.00
20 21007057000 Seat pulling strap 1.00
21 0025060406 HH collar screw M6x40 TX30 2.00




